Enhanced Removal of Heavy Metals in
Primary Treatment Using Coagulation
and Flocculation

Pauline D. Johnson'*, Padmanabhan Girinathannair?, Kurt N. Ohlinger®, Stephen Ritchie?,
Leah Teuber', Jason Kirby®

ABSTRACT: The goal of this study was to determine the removal effi-
ciencies of chromium, copper, lead, nickel, and zinc from raw wastewater
by chemically enhanced primary treatment (CEPT) and to attain a total sus-
pended solids removal goal of 80%. Operating parameters and chemical
doses were optimized by bench-scale tests. Locally obtained raw wastewater
samples were spiked with heavy metal solutions to obtain representative
concentrations of metals in wastewater. Jar tests were conducted to compare
[...]
Water Environment Research, Volume 80, Number 5



Johnson et al.

100

90

80

u Alum
¢ FeCI3

*
70 = - =

60

% removal of TSS

50

40 . . .
20 mg/l 30mg/l 40 mg/l

coagulant concentration

50mg/!

Figure 3—TSS removal efficiency with coagulant dose for
ferric chloride and alum.

411 second ' and corresponding GT range between 20 000 and
50 000 (Clark and Stephenson, 1999). For flocculation, the slow-
mixing speed was calculated as 20 r/min for a period of 25 minutes
from a design mean velocity gradient of 20 second ' and GT value
of 30 000 (AWWA and ASCE, 1997).

The TSS removal efficiency during jar testing was used to
compare the performance of alum with ferric chloride. The results,
presented in Figure 3, demonstrate that ferric chloride is more
effective for enhanced TSS removal than alum within the pH range
6.5 to 7.0. As a result, ferric chloride was selected as the coagulant
in subsequent experiments.

The effect of polymer addition on the effectiveness of ferric
chloride for TSS removal was investigated by varying the doses of
these chemicals. The ferric chloride dose was optimized by adding
polymer at a fixed concentration of 0.5 mg/L, as recommended in
the literature (Sedlak, 2005), while varying the ferric chloride from
0 to 50 mg/L. The results, presented in Figure 4, show that con-
centrations of ferric chloride of 30 mg/L or greater met the enhanced
TSS performance goal of 80%. Ferric chloride concentration of
40 mg/L in conjunction with 0.5 mg/L (0.5 ppm) anionic polymer
produced the maximum TSS removal efficiency of 83%.

The optimum polymer dose was determined by evaluating TSS
removal efficiencies for selected polymer concentrations ranging
from 0 to 0.75 mg/L (0 to 0.75 ppm), with a fixed ferric chloride
dose of 40 mg/L. The results of these tests are presented in Figure 5.
The percentage of TSS removal for polymer with ferric chloride
varied between 75 and 83%, with an optimum polymer dose of
0.5 mg/L. The control sample, dosing only polymer, shows that
anionic polymer was not effective in the absence of coagulants. This

100
95
90
85
80 L J hd L2

75

70

65

60

55

50

L 3

V'S
v

% TSS removal

0 10 20 30 40 50 60
Ferric Chloride Concentration (mg/L)

Figure 4—TSS removal efficiencies using ferric chloride
with 0.5 mg/L polymer.

May 2008

—e— polymer + FeCI3

—a— polymer only

% TSS Removal

0 0.2 0.4 0.6 0.8

Polymer Concentration mg/L

Figure 5—Comparison of TSS removal by anionic poly-
mer at various concentrations with 40 mg/L ferric
chloride.

was shown by a decrease in TSS removal from 72%, with no
chemicals, to a minimum of 57%. A polymer dose of 0.5 mg/L was
selected, because it was effective, and similar values have been used
at full-scale.

The summary of optimum operating parameters, chemicals, and
their doses are as follows:

e Rapid mixing time and speed = 1 minute at 160 r/min;
e Slow mixing time and speed = 25 minutes at 20 r/min;
e Settling time = 25 minutes;

e Coagulant dose = 30 mg/L, ferric chloride; and

e Flocculant dose = 0.5 mg/L (0.5 ppm) anionic polymer.

The initial and final concentrations for test and control samples
were determined as described in the Materials and Methods section.
The percentage removal efficiencies for the metals of interest were
calculated from the difference in concentration of metals in the
liquid phase at the beginning and end of the jar test procedures.

On application of the optimized chemical-dosing regime, 40 mg/L
FeCl; with 0.5 mg/L polymer, the overall percentage metals re-
moval study resulted in removal efficiencies of 95% lead, 92%
chromium, 79% copper, 57% zinc, and 17% nickel. The poor per-
formance of CEPT for nickel capture was expected and can be
explained by its high solubility at the neutral pH range of the waste-
water in this study, because nickel requires a pH>11 for effective
removal from the aqueous phase (Patterson, 1985). Metals removal
using CEPT was significantly higher than for traditional primary
treatment, represented by the control. Table 4 presents a summary
of initial metal concentrations, calculated percentage removal effi-

@ Treated W
OWW-Control

% removal

|

Figure 6—Comparison of chemically treated sample with
control.

cr Cu Pb
Metals

Z|

477



Johnson et al.

Table 9—Comparison of bench-scale study with other
studies.

Average metal removal rate (%)

Metal Bench-scale Ohlinger's® Lynchberg U.S. EPA
(total) study study study® study®
Chromium 92 52.9 76.9 15
Copper 79 53.1 46.6 27
Lead 95 65.2 36.8 22
Nickel 17 -97.5 25.4 14
Zinc 57 48.4 45.8 27

2 Ohlinger, 1993.
P Lynchburg, 2000.
°U.S. EPA, 1987.

ciencies of test and control samples, and percentage increased
removal resulting from CEPT; comparison of percentage removal
efficiencies of test with control samples is shown in Figure 6.

A comparison of the metal removal efficiencies obtained from the
bench-scale study with other similar studies is presented in Table 9.
The removal percentages for this study are substantially higher than
percentages for the other studies. This is most likely the result of
significantly higher influent concentrations in this study, which
makes a high removal percentage more easily obtainable. In com-
paring these studies, it appears that metals removal is site-specific,
and jar testing should always be conducted until the metals removal
process is better understood.

The allowable headworks loading based on activated sludge
inhibition was calculated from the metal removal efficiencies of the
present study and the Lynchburg Wastewater Treatment Facility
using eq 1. The flowrate through the POTW was approximately
83 000 m*/d (22 mgd). The comparison of the allowable headworks
loading given in Table 10 showed a considerable increase in the
case of chromium (188%), copper (154%), and lead (1164%). Zinc
also showed a 26% increase. Nickel did not show any increase in
the allowable headworks loading, as all the studies showed low
nickel removal during primary treatment at normal plant operating
conditions.

Conclusions

Enhanced coagulation and flocculation by ferric chloride and
anionic polymer can increase the dissolved metal removal effi-
ciencies of chromium, copper, nickel, and zinc in the primary

treatment in a POTW. This will increase the overall metal removal
efficiency of the POTW or increase the allowable headworks metals
loadings. The CEPT can also enhance the removal of TSS to more
than 80%, thus reducing the total organic and solids loadings on the
secondary processes.

The CEPT with alum and ferric chloride doses up to 50 mg/L
caused only a slight decrease in the temperature and pH of the
wastewater (0.5 pH unit maximum), which will not be detrimental
to downstream processes. In addition, it implies that the mechanism
for metals removal was coagulation and flocculation, caused by the
addition of chemicals and mixing energy. Both alum and ferric
increased the rate and extent of TSS removal and decreased the
optimum settling time, from 45 to 25 minutes. Ferric chloride was
slightly more effective than alum in TSS removal efficiency. Ferric
chloride doses, equal to or greater than 30 mg/L with 0.5 mg/L
polymer, met the 80% enhanced TSS goal. Only slightly increased
removal efficiencies were observed at higher coagulant doses. A
dose of 40 mg/L FeCl; with 0.5 mg/L produced the maximum TSS
removal efficiency of 83%.

The percentage increases in metals removal by CEPT using
40 mg/L FeCl; and 0.5 mg/L polymer compared with the control
were as follows: 475% lead, 270% chromium, 225% copper, 247%
zinc, and 242% nickel.

Credits

The authors thank analytical specialist Betsy Graham, University
of Alabama, Tuscaloosa, and Sarah A. Gill (Alabama Department
of Environmental Management, Montgomery, Alabama) for their
assistance in conducting heavy metal analysis. The authors
appreciate Brian J. Eichlin of Golder Associates (Cherry Hill,
New Jersey) and the Lynchburg Wastewater Treatment Facility
(Virginia) for providing additional data and insight. They also thank
Robert A. Griffin of the University of Alabama, Department of Civil
and Environmental Engineering of the University of Alabama, and
the wastewater treatment plant of Tuscaloosa, Alabama, for funding
and access to their facility for the study.

Submitted for publication March 8, 2005, revised manuscript
submitted May 17,2007 ; accepted for publication October 30,2007 .

The deadline to submit Discussions of this paper is August 15,
2008.

References

American Water Works Association; American Society of Chemical
Engineers (1997) Water Treatment Plant Design, 3rd ed.; McGraw-
Hill: New York.

Table 10—Enhanced allowable headworks loading by metal removal using chemical treatment.

Allowable headworks loading (kg/d [Ib/d])

Minimum reported

Increase in the allowable

Metals inhibition threshold® (mg/L) Present plant condition® Enhanced metal removal® headworks loading (%)
Chromium 1 360 (794) 1040 (2293) 5 (188)
Copper 1 156 (343) 396 (873) 0 (154)

Lead 0.1 3(29) 166 (366) 528 (1 164)
Nickel 1 111 (245) 100 (221) —4 5 (—10)

Zinc 0.3 6 (101) 8 (128) 2 (26)

@Table 3.2 of U.S. EPA, 1987.

® The allowable headworks loading for present plant condition is calculated based on the existing metal removal efficiencies of Lynchburg

Wastewater Treatment Plant, Virginia.

¢ The allowable headworks loading for enhanced metal removal is calculated based on the metal removal efficiencies obtained in this study.

478

Water Environment Research, Volume 80, Number 5



Johnson et al.

Amirtharajah, A.; O’Melia, C. R. (1990) Coagulation Processes: De-
stabilization, Mixing, and Flocculation. In Water Quality and
Treatment, 4th ed., Pontius, F. W. (Ed.); McGraw-Hill: New York.

Camp, T. R. (1968) Floc Volume Concentration. J. Am. Water Works Assoc.,
60, 656-673.

Clark, T.; Stephenson, T. (1999) Development of a Jar Test Protocol for
Chemical Phosphorus Removal in Activated Sludge Using Statistical
Experimental Design. J. Water Res., 33 (7), 1730-1734.

Harleman, D.; Murcott, S. (2001) Water 21 Casebook: The CEPT Debate.
International Water Association: London, United Kingdom, 45-59.

Hudson, H. E.; Wagner, E. G. (1981) Conduct and Uses of Jar Tests. J. Am.
Water Works Assoc., 73, 218-223.

Lynchburg  (2000) Local Limits Evaluation, Lynchburg Wastewater
Treatment Facility VPDES Permit VA 0024970; Lynchburg Waste-
water Treatment Facility: Lynchburg, Virginia.

Ohlinger, N. K. (1993) Enhanced Primary Treatment Using Chemical
Addition. M.S. Thesis, California State University, Sacramento.
Patterson, J. W. (1985) Industrial Wastewater Treatment Technology, 2nd

ed.; Butterworth Publishers: Boston, Massachusetts.

May 2008

Poon, C. S.; Chu, C. W. (1999) The Use of Ferric Chloride and Anionic
Polymer in the Chemically Assisted Primary Sedimentation Process.
Chemosphere, 39 (10), 1577-1582.

Ridge, A. C.; Sedlak, D. L. (2004) Effect of Ferric Chloride Addition on the
Removal of Cu and Zn Complexes with EDTA During Municipal
Wastewater Treatment. Water Res., 38, 921-934.

Scott, N. K.; Green, J. F.; Do, H. D.; McLean, S. J. (1995) Arsenic Removal
by Coagulation. J. Am. Water Works Assoc., 87 (4), 114-126.

Sedlak, D. L. (2005) Assessing Methods of Removing Metals from
Wastewater: The Effect of Ferric Chloride Addition on Metal
Speciation and Removal, WERF Research Report 97CTS4; Water
Environment Research Foundation: Alexandria, Virginia.

U.S. Environmental Protection Agency (1987) Guidance Manual on the
Development and Implementation of Local Discharge Limitations
Under the Pretreatment Program, EPA-833/B-87-202; U.S. Environ-
mental Protection Agency: Washington, D.C.

U.S. Environmental Protection Agency (1991) Methods for the Determina-
tion of Metals in Environmental Samples, EPA-600/4-91-010; U.S.
Environmental Protection Agency: Washington, D.C.

479



